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The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No. Sample Description
A Woven fabric in Grey
Client’s reference No. . TR 2587945
Buyer : Not Provided
Order No. . Not Pravided
Model/Style No. : .
Article No. : KNOKKE 3290
Age Grade : Not Provided
Manufacturer . TEXDECOR
Country of Origin : TURKEY
Country of Destination : Not Provided
Shipment Date : Not Provided
Fiber Composition : Not Provided
Fabric Weight . Claimed to be 480 g/m?
End Use © KNOKKE 3290
Agency : Not Provided
Sample Receiving Date : 17 December 2024
Test Performing Period . 17 December 2024~06 January 2025
Submitted Care Label Instructions : : Not Provided
Overall Conclusion . See Results
Test Resuits . Please refer to the next page(s).
Performed Test Summary: Selected test(s) as requested by client against Client's performance standard.
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Attention is drawn to the iimitation of liability, indemnification and jurisdiction Issues defined therein, Any holder of this document Is advised that information contained hereon
reflects the Company’s findings at the time of its Intervention only and within the limits of Client's instructions, If any. The Company’s sole responsibility is to its Client and this
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§GS applied shared risk decislon rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check If the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30
days."

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory,
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Test Parameters Result
Ehysical tests A
NF P 92-504:1995 Flame persistence test M1-PASS
Remarks M = Meets client's requirement
F = Does not meet client's requirement
I = Inconclusive
* = No specified requirement
Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).
Residual sample can be returned to client it requested,

The test results relate to the tested items only,
Test reports without SGS seal and authorised signatures are invalid.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gézetme Etlid Kontrol Servisieri AS.

GONUL UMUT BANU ULGUR

Customer Services Supervisor Customer Services Team Leader

——
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SGS applied shared risk decision rufe.

SGS does not verify authenticity of any Brand/Trademark of products, Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further speclified in an individual contract the sample(s) retention time is 30
days.”
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I. Test conducted

This test was conducted according to NF P 92-507:2004 Fire safety - building-interior fitting materials -

Classification according to their reaction, and the test methods as following:

1. NF P 92-503:1995 Safety against fire - Building materials - Reaction to fire tests Electrical burner test
used for flexible materials,

2. NF P 92-504:1995 Safety against fire - Building materials - Reaction to fire tests - Flame persistence test
and speed of the spread of flame.

lI. Sample details

Sample description Fabric
Color Grey
Area density About 480 g/m?
. . 600 mm x 180 mm (NF P 92-503)
Specimen size 460 mm x 230 mm (NF P 92-504)

ll. Conditioning
Prior to testing, the sample was conditioned in an atmosphere having a temperature of 23+2°C and a
relative humidity of 50+5% for 7 days or until constant mass is obtained.

IV. Testresults
i) NF P 92-503:1995 Electrical burner test
Back, Length

During the testing, the following details are noted 1 2 3 4 Average
Hole (Yes/No) Yes Yes Yes Yes

Applied time (s) 20 20 20 20

z\g)ax. afterflame time after withdrawal the pilot flame 0 0 0 0 0
Afterglow time (s) 0 0 0 0

Flaming molten droplets (Yes/No) No No No No

Non-flaming molten droplets (Yes/No) No No No No

Flaming debris (Yes/No) No No No No
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Non-flaming debris (Yes/No) No No No No

White-hot spots with propagation effects (Yes/No) No No No No
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After testing, the following details are noted 1 2 3 4
Max. destruction length from the lower edge (mm) 58 55 61 59
Average destruction length (mm) 58.3
Max. width of the destrgyed zones between 450mm and 0 0 0 0
600mm from the test piece lower edge (mm)

Average destroyed width (mm) 0
i) NF P 92-504:1995 Flame persistence test
Back, Length
Igpition Aﬁer-ﬂame FIIDar ?;Zg Norgjloapn;ing lgnition Aﬁer-flame Fl!)ar rgwri)r;g Nogrf?pnswing
time fime (S) | (YesiNo) | (YesiNoy | fmes | time(s) (Yes/No) | (Yes/No)
1 0 No No 16 0 No No
2 0 No No 17 0 No No
3 0 No No 18 0 No No
4 0 No No 19 0 No No
5 0 No No 20 0 No No
6 0 No No 21 0 No No
7 0 No No 22 0 No No
8 0 No No 23 0 No No
9 0 No No 24 0 No No
10 0 No No 25 0 No No
11 0 No No 26 0 No No
12 0 No No 27 0 No No
13 0 No No 28 0 No No
14 0 No No 29 0 No No
15 0 No No 30 0 No No

Number of tested specimens: 4
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Annex |, Requirements

Table 1 Resume of classification for flexible materials which thickness no more than 5mm

Test ltems Criteria of classification
Test for hot melt Not ignite the Not ignite the ignite the Ignite the
materials wadding wadding wadding wadding
Electrical Burner Non-flaming Flaming drops or Non-flaming Flaming drops or
Lest® drops | molten droplets debris molten debris
droplets
Inflammation < 5s M1 M1 M2 M4 M4
Inflammation > 5s
and Average
destroyed length M2 M2 M3 M4 M4
<350 mm
Inflammation > 5s
and Average
destroyed width
<90 mm between M3 M3 M4 M4 M4
the 450 mm and
600 mm in length
Elame Spread Test
(flame spread <2 M4 M4 M4
mm/s)

2 |f the materials presented a particular behaviour, the classification also need to refer to Table 3.
The details of classification MO refer to clause 3.3 of NF P 92-507:2004.

Table 3 Resume of classification for the materials presented a particular behaviour

Test ltems Criteria of classification
Test for hot melt Not ignite the Not ignite the Ignite the . ,
materials wadding wadding wadding Ignite the wadding
Elame Persistence Non-flaming Flaming drops Non-flaming Flaming drops or
Test drops molten drops or debris molten drops debris
Flame persistence
time<2s M1 M1 M2 M4 M4
Flame persistence
times5s M2 M2 M3 M4 M4
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SGS applied shared risk decision rule.
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Flame persistence
time >5s and Flame M3 M3 M4 M4 M4
Spread <2 mm/s

Statement: This declaration of conformity is only based on the result of this laboratory activity, the impact
of the uncertainty of the results was not included.

**This test was performed by SGS Anji Laboratory.

* * * End of Test Report * * *
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